|30900| kiE C G mgtgnu 3%3 J '569
=

B 72 Az ST

JACK SEWING MAI:HINE
|  HTTP://WWW.CHINAJACK.COM




JK8569F & 2, 15 1 4 4£ Al

FHER

PARTS BOOK



H 3% /CONTENTS

A R /BUShING ASSEMD LY. v v et e et e et et e et et aeee e et e s et e g
T B /P rane ASSemMBD L. vttt et tee et et et et e e 4
B A /COVET ASSOIMBLY . & vt ettt e e e et et e et e e e e e e e 6
GEGEIE/CLoth plate AsSemMDlieS. v uu et et nn s erannssensnnnnseennaneensneeseennes 8
TFHIE A /Hook. shaft asSemblies. v uu i ittt e e et et e ee e e e teeaseaenennns 10
B 5x i o T 25 Gl o S o U R 12
R Needle bop ASSEBIEEE. «ososnoomie o SR BRSO SR S 14
Pl PEad N BB« crvonuw o sviusmomie a0/ R SN STRENGRISSS SRS ST LAY SRR 3 16
el T Ehar GEIVe" BEEHETES M .o ovmis s e S SRR SR 8 18
i iRaEd dog Holaers ASRSHBIIEE mran swsnn maim soatanssms S veEEEEE S i 20
S DiTTerantial APsEBLICE wna s sreweET sve SRS SRR SR 3 22
BB /Presser Torm assenblios. viswa mianupsvevsidoiness ievsimsiess saengess + 24
B /Neadle feeding masenbliesissics mammm ons siaias oot mvamiem 3 26
PALR IR /Thread 100Sing @eSemMDLIES. oo ve s aonseeesoesensessssssssensssessnsossss 28
TR EBH/Thread 100Sing ASSEMBLIES. o v u et e e et e e e e e e e e e e e e et et a e eaeans 30
TR TF/Cam assemblies asSemMblies. ...uueeuueeneeeenennnrennneanenannennnn. 32
TATE B /Lubricatrion assemblies. . .....uuieeeeeeennninnnreeeeneeennannnnannnnns 34
THZEFBME/01] DUMD ASSEMB a8 vttt vt ettt ettt eee s tae e s s eanensneesneenns 36
REM G B Bilicon oil delive ASSBIDLIES. ..o cme snmmrnmn siemsmsms s sw s o 38
LRI /Thread apool asSemMDlies. cuu et vrn et et aneneeesonnnserannsesasnnesesanas 40
THAEFEMRERME/01] plate AsSemblies. ..o eeereuenenineeieieneseeessesssssnnnnnnnns 49
A AR B DR v van oo AR SRS MR USSR M W 44
O34 BB 5 HIRE/SPEEIETE PR o s are e an s R SRR S 46
01D E 0/ SpetiTie DaPts cammess ssnmvmms e semamiess s sv v sreeaie se i 48
02 EREH IS eI T o DATES: swemrssn TesuEias TEearRe Mr ST SR TR N 50
0 LS iTie: parts: o e iotast GO T I eE IR B 52
0205 05 E PP /Specific parte: ssous e sismem sas sumuaens e s oas vaee 54
02D, 05 HFIEMF/Specific parts........oouuiiiiiii i 56
015 T A = 2 =11 ) s VoY oAl 1= =S 58
05\ 07 & FEF/Specific PATtS. .ovvurn ittt 60
(0TS T I = == =1 1€ L] ST ol i el < = JN 62
P A = 2 =11 ] o oY G T i e = W o =S 64
B G BB/ SPECTITIC PATLS. « ottt ettt et e e e et e e e e et e e 66
B AeeasRirins BESBIBLIEE . wuvwsmesn smmmmmmes oo s mans pemmasse SaasEmes - 68



8569- (1)
8569FA-19



jack01
3

jack01
3


Y (Bushing assemblies)

- i SEAF
N ‘FRef. 24T Description ¥ & Number
Ref. No|Part No
Part. no
1 301371 250215-2 issil machine frame 1
2 30103036 JEMARFHIE R |bushing 1
3 30103037 R ERE bushing 2
4 30103042 210297 R |bushing 3
5 30103062 HHTER bushing 1
6 20103020 250141 BEMHER |bushing 2
7 30103017 A LB bushing 1
8 001039 07 8] 0_ring 1
9 30103038 MEEHESN A E R [bushing 1
10 30103035 J S 2 bushing 1
11 30122039 HEES] plug 1
12 30103021 250135 TEHHIER bushing 1
13 30103010 THER bushing 1
14 30103019 P T E A bushing 1
15 20103014 M H/EER  |bushing 3
16 30121001 255020 e Jh pipe 1
17 P03005 By 4X8 pin 1
18 20622019 210586 HEES] plug 1
19 301780 ol machine frame 1
V- R HE 2 S P B B A 1






jack01
3


— . ZEFREME (Frame assemblies)

FE (SRS | BEMEE o5 beseription H 5
Ref.No [Part No |Ref. Part. no Number
1 301530001 (250117 BLreHRET shoulder pin 4
2 30111001 206590 AR oil level gauge 1
3 30122004 (240228 HES] plug 1
4 30122006 (240052 ik plug 4
5 30122008 [208173 HiES) plug 3
6 30122005 (240110 HES] plug 1
7 H01001 240001 P48 18 ring 3
8 30112001  [255002 T ) filter 3
9 30112002  [250049 R cover 1
10 S01002 7017 B24ET M4X6.5 screw 2
11 30122010 [240127 Miib=d mark 1
12 R03001 210679 HET 2.5X4 pin 2
13 30137001  [250233 B R sticker 1
14 30122007 (205088 HES] plug 1
15 S01004 7019 WA%T M4 X7.8 screw 1
16 W01001 303448 I 4 washer 1
17 S12004 4556 B2AT M6 X 10 screw 2
18 20131063 IR sticker 1
19 30137003 s sticker 1
20 30122036 feEalicl sticker 1
21 30137004 BRI sticker 1
22 30101005 [250003 KR top cover (right) 1
23 102001 7084 W2 M4 X8 screw 8
24 30122003 250004 NESE &2 gasket 1
25 30101004 |250069 YA top cover plate (left) 1
26 30122002 (250020 N e B gasket 1
27 30131003  [250215-2 e 7 name plate 1
28 001001 0% 15X2.65 [o ring 1
29 S05001 BRET M10X27.5  |[screw 4
30 W02003 i 10 washer 4
31 P01001 E pin 2
32 P02001 s pin 1






jack01
3


. BEFE (Cover assemblies)

P KL S SN A Description Ko
Ref. No Part No Ref. Part. no Number
1 301435 250016-AUD Bk (B arm cover (left) 1
2 301511001 5242 WLk 7r 2R s T screw 1
3 30122026 250017 Bk 7e 75 28 o ring 1
4 $04019 7021 BRET MAX 12 screw 11
5 30128001 240263 hPE washer 1
6 301433 250149 E (R arm cover (top) 1
7 30122012 240226 W plug 1
8 30111022 179107-05 AR 0il sight window 1
9 30122013 250019 ot o ring 1
10 30112102 250021-UD B H 5 needle bar cover 1
12 $01004 7019 WRET M4X7.8 screw 3
14 30112083 SO TR thread takeup guard 1
15 30112084 FHapid finger guard 1
16 S01001 BRET MAXT screw 3
17 W01001 I 4 washer 3
18 30112085 FE4E bracket 1
19 301511002 bt Al screw 1
20 30112006 250023 R threan takeup cover 1
21 301511002 7052 P ERIRET screw 2
22 300135 250005 TEPLRIR (B8 looper thread guide cover 1
23 W01003 207924 1PE 6 washer 1
24 30111004 250022 Ry puller cover 1
25 301511003 7075 e SRR screw 2
26 301530002 7089 Fe N i FEIRET screw 1
27 30127001 250051 IS flat spring 1
28 S01002 7017 BRET M4X6.5 screw 2
29 S01007 7023 WRET MAX13.5 screw 2
30 30122015 210025 Tl 5y 4l B cushon 2
31 W01004 204585 I 5 washer 2
32 S01011 7024 BZET M5X 10 screw 2
33 30111003 250257 AL R eye guard 1
34 S01006 BRET M3X4.5 screw 2
35 W01002 202875 i 3 washer 2
36 30112005 250256 e bracket 1
37 W03001 i 6 washer 2
38 301520001 7066 B ] S HERAT screw 1
39 30112004 250255 5 bracket 1
40 $01004 7020 WRET MAXT.8 screw 2
41 W01001 303448 I 4 washer 2
42 30137005 PR ORI sticker 1
43 30337001 T e sticker 1
44 300136 250011 WS (BHE) arm cover (top) 1
45 300657 R (BEO bracket 1
46 $04019 7021 BRETMAX12 screw 4

_7-






jack01
3


=. #5¥% (Cloth plate assemblies)

FE | ARMRS | BEM4S o bescription |
Ref. No Part No |Ref. Part. no Number
1 S01005 7020 BRET M4 X 10 screw 3
2 S02001 7043 BRET M4 X6 screw 1
3 300139 250052-BSD K EE (BE) |bed cover (left) 1
4 300137 250074-ASD e E s (B |bed cover (right) 1
5 S01003 7021 MEET M4 X 12 screw 9
6 30115001 250071-91 HEBR cover 1
7 300138 250039-SD MG (B3R |side coverassy 1
8 301520004 250037 55 &5 B 4T screw 1
9 30128002 201191 SR E ] spring 2
10 301530006 250038 BYIRET pin 1
11 S10001 4535 BRET M3 X4 screw 2
12 S01002 7017 WRET M4 X6.5 screw 2
13 30122015 210025 HiJ R 7 4R 2 cushon 2
14 301530002 7089 e 5 S RET screw 1
15 N01001 4821 WEEE M4 nut 1
16 30112008 250047 EEEN bracket 1
17 S01004 7019 I2ET M4 X 7.8 screw 2
18 30127002 206023 N 75 5 flat spring 1
19 30112079 NENGEE bed cover 1
20 20528017 £ washer 3
21 300793 55 55 cover 1
22 3011101900 gEaWmAL bed cover 1
23 3011101900 gEamALr bed cover 1
24 300654 46 o (BER) bed cover 1




~10-


jack01
3


VY, FHhEE (Hook shaft assemblies)

Frs AIEG S S XA 8k Description i
Ref. No Part No |Ref. Part. no Number
1 400068 250501B-91 T crankshaft assy 1
2 400060 2505009-92 R connection assy 1
3 201520015 7015 BRET M3.5X13 screw 4
4 30104002 252008 LR crank 1
5 S05002 4534 BRAT M6 X 0. 75X 15.2 [screw 1
6 $12002 4545 BRET M3 X4 screw 1
7 30103004 250506 ER RS joint 1
8 $12003 4555 BRET M6 X 7 screw 2
9 S10029 4547 BBET M6 X0. 75X 5 screw 12
10 3012400300  |250508-91 HESEZ bearing 1
11 30103006 250508 SREHESS bushing 1
12 30103008 250543 EEiES bushing 1
13 3012400400 HESE bearing 1
14 30125001 250511-1 IR D R gear (lower) 1
15 30103009 250530 ke bushing 1
16 B01003 250504-91 B 63047 bearing 1
17 301511004 4019 e 1) screw 1
18 02001 202286 g 5 washer 1
19 30108001 250514 AR Pl cover 1
20 S01004 7019 BRET M4 X7.8 screw 2
21 30101015 250515 i machine puller 1
22 S10009 4541 HEET M6 X 8 screw 1
23 S12001 4556 HEET M6 X 8 screw 1
24 30128005 240126 Hpg| washer 1
25 S05003 4501 25T M5 X 10 screw 1
26 30102003 250507 NG shaft 1
27 001001 206837 0B 15X2. 65 o ring 1
28 30135002 206050C [F) 07 timing belt 1
29 30126001 250525 LRk adjusting bar 1
30 30109001 201074 t X guide 1

11-



jack01
2




jack01
3


F. B4 (Main shaft assemblies)

B | anfs | %S o Description | U
Ref. No Part No [Ref. Part. no Number
1 400307 250526892 BEA AR motion assy 1
2 S10004 4592 B2AT M8X1X12 screw 2
3 S01011 7028 B2ET M5X10 screw 2
4 S08001 7153 B24T M6X0.75X3.5 |[screw 1
5 S11001 7152 B24T M6X0. 75X 6 screw 1
6 30103015 250526 ke bushing 1
7 400065 250517A -l crankshaft 1
8 400061 253500-92 AT LA connection assy 1
9 S01003 7021 MEET M4X12 screw 2
10 S01008 7015 25T M3.5X13 screw 2
11 30104006 253501A BN crank assy 1
12 S05002 4534 B24T M6X0.75X15.2 [screw 1
13 30103004 250506 e joint 1
14 S12003 4555 AT M6X0. 75X 7 screw 3
15 S10029 4547 AT M6X0. 75X 5 screw 11
16 30109003 250524 st it po balance weight 1
17 S10002 4514 W24ET M5X5 screw 2
18 30102006 250518-91 Hh shaft 1
19 3012400400  |250529-91 ESECEPE bushing 1
20 30103012 250529 iR E bushing 1
21 30125002 250521 AR PR gear (upper) 1
22 3012400400 HESRHIES bearing 1
23 30103014 250528 iR E bushing 1
24 B01005 MK 6203 bearing 2
25 30102007 250519 Jei il shaft 1
26 301434 250523AUD T G handwheel 1
27 S12001 4556 BRET M6X8 screw 1
28 S10009 4541 BRET M6 X8 screw 1
29 W01004 204585 P 5 washer 1
30 S05004 4501 25T M5X 14 screw 1

_13-




3#4H(3-needle)

2¥EH(2-needle)

_14-


jack01
3


7N EFFFEBE (Needle bar assemblies)

Fa |anfts| %S 8 Description HE
Ref.No | Part No |Ref. Part. no Number
1 30102008  [251000-91 B needle bar 1
2 30102009  [206061 BIFFHL K 1
3 301S11005 [5325 EIATELRIRET  |screw 1
4 30105005  [206052 B ER link/needle bar drive 1
5 30102010  [206053 EEFF AT pin 1
6 B07001 240098 M7k 8X12X12 [needle bearing 1
7 30128006 [240101 EFFFEFFAMELRE  [washer 1
8 30109004  [206063 ARARGESS block 1
9 30109005  [206062 TP guide bloce/needle bar 1
10 301511024 [7082 WG EZET  [screw 2
11 S01003 7021 AET M4 X 12 screw 2
12 30127003 [251009 BRI latch 1
13 30123002 17904005 B psponge 1
14 30134001 |257518-56 356%] i needle holder 1
15 S10026 4554 25T M3X3 screw 2
16 S10026 4554 25T M3X3 screw 3
17 30115002 356%1 R needle plate 1
18 301517001 [5373-HC EFARIEE] screw 2
19 30109006  [251007 BHAR bracket 1
20 S01004 7019 24T MAXT7.8  |screw 2
21 30134006 240%1 Y needle holder 1

30134004 2485l needle holder 1
22 30122018  [240123 B i £ cushon rubber 1
23 20523005 (202176 THIZE oil wick 1
24 30112009 (206524 AT oil wick retainer 1

_15-



jack01
2


~16-


jack01
3


. PEFEE (Needle guard assemblies)
el I = T . Kt
Ref.No | Part No 5 " escription Number
1 B01001 A 60047 eccentric assy 1
2 S10028 4539 24T M5X6 screw 2
3 400062 255501-92 |HEFF4L1F connection assy 1
4 S01008 7015 BRET M3.5X13 screw 2
5 301511024 |7082 TS AR R T screw 1
6 30104007 306093 AN crank 1
7 301512001 |5084 AP BT screw 2
8 30126003  |205495 it AP pin 1
9 30102011  |251518 P shaft 1
10 30123001 |206748 B felt 3
11 20523005 |202176 Lk 0il wick 1
12 30128008 240102 Y washer 1
13 H05001 205061 il 10 ring 1
14 30122019  |204052A |1 0il seal 1
15 30104009 |251519 PEF R lever assy 1
16 S05003 4500 IRET M5X 10 screw 1
17 02001 303067 g 5 washer 1
18 S01002 7017 BRET M4X6. 5 screw 1
19 30117002 |257551B JaPET Y needle guard (rear) 1
20 30117003  |257553 [(IEARAEE needle guard (front) 1
21 S01012 7031 WAET M2.5X4 screw 1
22 001001 OfI[E 15%2.65 |o ring 1
23 30110002 |251517 Lo 5 eccentric 1
24 30122017 L biE) 0il seal 2

-17-






jack01
3


I\ BEFHAY (Looper assemblies)
Frs AIEG S S XA 8k Description i
Ref. No Part No |Ref. Part. no Number
1 3011700900  |257550-91 e looper 1
2 30104012 252007 EF looper holder assy 1
3 S01004 7019 B24T MAX7.8 screw 1
4 S05004 4501 B2AT M5 X 14 screw 1
5 W02001 303067 g 5 sring washer 1
6 S01014 7085 B2E] M6 X0. 75X 9.6 |screw 1
7 20622019 MEER) oil seal 1
8 30102014 252006 TEF L shaft 1
9 30110005 252000 PRI Lo % eccentric assy 1
10 S10006 4539 24T M5 X6 screw 3
11 400063 252001-92 R connection assy 1
12 201520015 7015 24T M3.5X13 screw 2
13 30109007 252010 RRES balance weight 1
14 S01009 7011 24T M3 X7.5 screw 2
15 30104010 252002 e R ) 48 crank 1
16 30128008 240102 FRY A 40 ] washer 1
17 30102013 179399-05 T4 pin 1
18 30128032 240062 g washer 1
19 N01004 4805 HERE M5 nut 1
20 30102015 252003 EELHESIDS block pin 1
21 30128010 208028 g washer 1
22 30108002 208029 (CUVEE]E] collar 1
23 301512001 5084 fARARAT screw 1
24 N01001 4802 2 RE M4 nut 2
25 30102012 252004 PR, shaft 1
26 H05001 205061 $ifE 10 ring 1

-19-




P
R568- 46

_20-


jack01
3


s F BB (Feed do

holder assemblies)

e | ARt | sEks o Deseription HR
Ref. No Part No Ref. Part. no Number
1 3011400700 257259~ 16F FEBIEAT T AN main feed dog assembly 1
2 30114001 356, 3641EAN S main feed dog 1
3 301530003 5590 FEBIAAT T RET screw 2
4 400066 252500-91 EEHNEAT T YA main feed bar assembly 1
5 30114002 356, 36457 differntial feed dog 1
6 20123021 202175 b 0il wick 1
7 30103022 204129A = bushing 1
8 510006 4539 24T M5 X6 screw 4
9 30102016 204128A o4 eccentric pin 1
10 301512001 5084 AR IEAT screw 1
11 30109008 205857 TEH block/feed bar guide 1
12 30128011 2044394 LRvs washer 1
13 301517002 5317 P Cr s ET screw 1
14 30109009 252501 ERSEDT guide (right) 1
15 30103031 206571 ZERNE B bushing 1
16 30109010 252507 Fe AR guide (left) 1
17 102003 7019 B MA X7 screw 2
18 30122020 206133 ESE] oilshield 2
19 30109011 252509 JHEEE]T cover 1
20 30109012 252508 i guide (lower) 1
21 501005 7020 B2ET M4 X 10 screw 2
22 B07002 206128 7K 12X15X10 needle bearing 1
23 30109013 252519 IEERGEN block 1
24 30108003 252520 7KL washer 1
25 30104013 206562 FEE)IEAT R link/main feed 1
26 B07003 206125 ik 17X21X10 needle bearing 1
27 30103023 252521 POl 7R eccentric 1
28 30103024 252522 IEAR A8 regulator 1
29 3010306500 252523-91 R eccentric retainer 1
30 301530004 252516 Lk screw 1
31 30128012 240125 E3iEE] spring 5
32 30103026 252525 EEES spacer 1
33 301516001 252543 R nut 1
34 510002 4514 24T M5X5 screw 1
35 301530005 206120 FURIRET screw 1
36 30103027 206119 EEFHRE bushing 1
37 30109014 206563 SRR guide block 1
38 30128013 200098 9 washer 2
39 301516002 3044 Vay;ili 353 nut 2
40 301530006 206123 FEB) T YRR screw 1
41 30103028 206566 FEF)ERTEE bushing 1
42 30129001 206565 FFOE4E ring 1
43 30105010 206564 FERIEATIEFT link/differental feed 1
44 30109015 251520 VRSl bracket 1
45 501004 7019 12T MAXT. 8 screw 3
16 30102017 252526 LA LRSIl pin 1
47 30127004 240122 AR T spring 1
418 001004 206366 O%4PE 4%1.8 o ring 1
49 30128032 204585 EE] washer 1
50 H05002 200555 i 5 ring 1
51 30103029 206569 FERNIEAT R pin 1
52 512005 4546 PR M4 X4 screw 1
53 3010401500 252527-91 ZEB) AR crank 1
54 501012 7031 24T M2.5X4 screw 1
55 30102018 252510 FEB)J 5 shaft 1
56 510002 4514 25T M5 X5 screw 1
57 30123002 207358 TH felt 2
58 30103030 240119 ZER AT spacer 1
59 30126016 AL EECSilN pin 1
60 30127026 AR T spring 1

-21-




22—


jack01
3


4. ZzhEME (Differential assemblies)

e AGIEESs) ZxEM 5 8 Description o
Ref. No Part No Ref. Part. no Number
1 30103032 252531 YIRS block 1
2 30109016 252532 t X guide/block 1
3 30105012 252533 HEFF lever 1
4 S05005 4531 RET M5X 12 screw 1
5 301520006 5316 HEFT IR screw 1
6 30108004 240271 =l ring 1
7 301511007 35827 FHREMEE] screw 1
8 301520001 7066 e R ] WRET [screw 1
9 30127005 252536 PR spring 1
10 001005 240129 0%lPE 7.5X1.8 |o ring 1
11 3011201100  |252539A91 TR bracket 1
12 S01004 7019 A% M4AXT.8 screw 5
13 30122021 240162 NP plug 1
14 3011201300  |252664-91 TR T AT lever assy 1
15 30112015 252538 VR scale plate 1
16 S01003 7021 WAET M4 X 12 screw 2
17 30203019 240124 WE spacer 2
18 20109005 210171 ERRCES stopper 2
19 301511008 2905 T screw 2
20 01006 201185 B 4 washer 2
21 301516004 210167 B nut 1
22 301530007 5486 VTR IRET screw 1
23 30128014 211301 Hpg| washer 1
24 301511023 PIRERRET (D screw 1

_923_







+—. BB (Presser form assemblies)

FE | afns | %S . beseription HR
Ref. No Part No [Ref. Part. no Number
1 3013002502  [253000-91 R IR 22 adjusting bar 1
2 301516005 253003 TR nut 1
3 30127006 240112 P spring 1
4 30104017 206139 ENAEBS presser bar clamp 1
5 S01003 BEET MAX 12 screw 1
6 30112016 206157 FEMELRERER  [link 1
7 301520007 5386 AT screw 2
8 30722004 AR 2R adjusting bar assy 1
9 3010901700  |253005-91 YU guide assy 1
10 $11025 7025 BEAT MAX 12 screw 2
11 30127008 240113 P i spring 1
12 30122022 253018 WY 2 A ] 0il guard 2
13 001006 240095 OU[E8. 5% 1.8 o ring 1
14 30102020 253004 JE presser shaft 1
15 30112017 253028 JE A E T finger guard 1
16 S01006 7010 24T M3X4. 5 screw 1
17 W01002 202875 3 washer 1
18 30116020 257460-40 240 i) presser foot assy 1

3011601300 356/ i} presser foot assy 1

3011601400 364 % i} presser foot assy

30116005 3565 (02%Y)  [presser foot assy 1

30116006 364/ (02%Y)  [presser foot assy 1

30116003 356K (0527)  [presser foot assy 1

30116004 3645 (05%Y)  [presser foot assy 1
19 301811010 1170-3 AT screw 1
20 30102021 253008-1 6 K5 shaft 1
21 30127009 253010 6 R spring 1
22 30108005 206156 i ring 1
23 301512001 5084 WRET screw 3
24 30108006 192024 i ring 1
25 30722004 2530084 FiES] oil seal 3
26 30104019 206149 16 Hw 1 bell crank (upper) 1
27 301811011 5187 WEET screw 1
28 30112018 253011 6 M HERER [link 1
29 301520008 5184 W4T screw 2
30 30104020 206148 6 5 Hw 11 bell crank (lower) 1
31 301520013 41386 WEAT screw 1
32 30102022 253013 ElE shaft 1
33 30112019 253014 FEERETER lever 1
34 501011 7028 25T M5X 10 screw 1
35 30112020 253015 F e A bracket 1
36 501004 7019 BEATMA X 7. 8 screw 2
37 S01016 4549 RETM5 X 17 screw 1
38 N01004 4805 IR EIM5 nut 1

-25-




_26-


jack01
3

jack01
3


+=. MEEEH (Needle feeding assemblies)
Fe | ARBE|] %S o Description | 2R
Ref.No | Part No |Ref. Part. no Number
1 30117005 257565 MR AT spreader 1
2 30104022 (254516 M4 lever/assy 1
3 S01005 7020 BRET M4X 10 screw 1
4 S01017 7022 WRAET M4X 14 screw 1
5 30102023 [254508 35l crankshaft 1
6 20108006 (212039 418 collar 1
7 201511033 [S071 LB IR ET screw 2
8 20123021 (202176 HESS 0il wick 1
9 30123008 (207925 153 it LB R felt 2
10 001008 233020 07tfE 9X1.8 o ring 1
11 30105013 [254506 B R BT crank 1
12 $10029 4547 B2ET M6X0. 75X 5 screw 2
13 30126005  [254507 BT FR B4 block 1
14 30102024  [254519 TR T 4l shaft 1
15 30128015  [206180 FRBIEM washer 1
16 H05004 306671 P48 12 ring 1
17 30110007 |254501A MR A 1 % eccentric assy 1
18 S10002 4514 24T M5X5 screw 2
19 400059 254511 WAL AT connection 1
20 30104024 [254503 MR 2 i A crank 1
21 S05002 4534 B2ET M6X0.75X15.2  [screw 1
22 30126006  [254504 HEFTH screw 1
23 30128032 (240062 g washer 1
24 N01004 4805 WEEE M5 nut 1
25 30128018 [ washer 1

27—




3bEt

3-Needle
2t




|'_'.\

FAZRER4: (Thread loosing assemblies)

FF5 ATS | ZEMGReS. T Description s
Ref. No Part No Part. no Number
1 3010403200  [254000-91 FALEHIANT T lever 1
2 30103040 254022 LHES spacer I
3 301811013 12055 BB EIRE] [screw 1
4 3010403100 254003B91 s AR crank ]
5 505005 4531 TEE]T M5 X 12 screw 1
6 W01010 202868 K 8 washer 1
7 30113001 254008 jugs thread guide 1
8 S01004 7019 PZET M4X 7.8  |screw 4
9 30102026 192120 Sl kL pipe 2
10 30112021 254009 FE i bracket 1
11 501002 7017 25T M4 X6. 5 screw 1
12 W01001 e 4 washer 1
13 3011300300 25h4023C9U CE T 2R A A tension conrol mechanism 1
14 3011304200 254023E9U —E it [tension conrol mechanism 1
15 30113003 254019 i R bracket 1
16 30112022 244021 I 2T R thread releaser 1
17 3011300600 254010C9U PHLEZHA (38) [tension spring assy 2
18 3011300500  [254010B9U WM () |tension spring assy I
19 3011300400 254212490 PHEEHF (55) [tension spring assy 1
20 30113007 254020 — L g thread guide 4
21 30113008 206203 LI i I T thread guide 4
22 30103041 206202 S RTES spacer 4
23 30127010 306301 SERVEITS spring 1
24 301530009 5447 W HBRET screw |
25 3011300400 LR 1E (59) |tension spring assy 3
26 30113007 254020 L iR T thread guide 5
27 30113008 206203 L AR TT thread guide 5
28 30103041 206202 FENE spacer 5
29 20711034 208447-UA A R B knob 1
30 301530010 1817-2A ek ik screw stud 1
31 30128016 210319 Je 28 tension disc 2
32 30111005 208450-UA 8 s (k3 55 spring shield 1
33 30127011 201037 TWEE (38 spring (heavy) 3
34 30127012 201086 PEES () spring (medium) 1
35 30127013 201068 WEH (39 spring (lifht) 1
36 30111006 208448 s 1kshE ratchet 1

_29_




@ 856801D i
Except8568-01D

‘samm

Except 8568-01D,01M

8565-01D,01MI%: 4F " @@

Except 8568-01D,01M 8568-01M [ 7
8568-01M AL 4 Except $565-01M

Put in accessory 85658-01M 3= @ @

8568-01MILZEI =4
Put in accessory8568-01M



jack01
3


400, A (Thread loosing assemblies)

Fs AR 25ts Rk Description .ﬁ%
Ref.No | Part No Ref. Part. no Number
1 20608003 240201 #H ring 1
2 301512001 |5084 AR ET screw 2
3 30102028 253503 ITZEEERE (Pl [shaft 1
4 30128019 204107 Hh by washer 1
5 02002 201252 HE 4 washer 1

6 505048 4527 IEETMA X 10 screw

7 20622019 s plug 1
8 H05001 205061 #4508 10 ring 1
9 30101018 253504 Tt 2k e lever 1
10 505004 4501 IEET M5 14 scerew 1
11 Wo2001 303067 HE 5 washer 1
12 30113009 2535054 feid 2 thread take-up 1
13 S01004 7019 WEET M4XT.8 screw 5
14 W01001 303448 H[E4 2
15 30113010 253507 =Ltk thread guide 1
16 501006 7009 WEET M3X4.5 screw 1
17 30113011 2535084 RS 474 thread guide 1
18 206530016  [7170 IEETMA X 4, 5 screw 1
19 30112023 2535094 ek s thread support 1
20 30128034 202588 Ha[E washer 1
21 501006 137108 WEET M3X4.5 screw 1
22 30112027 253544 Tk i 6 [ s 22 thread guide 1
23 30112104 SRRt guard (thread take-up lever) 1
24 W01001 303448 HE 4 washer 1
25 30113012 253545 FHFFI 2 holder 1
26 30113013 234521 e thread guide 3
27 510001 4535 PEET M3 x4 screw 3
28 501006 7009 IEET M3X4.5 screw 2
29 30112024 253516 UTE e 2k thread tension bracket 1
30 501001 7018 WEET MAXT screw 4
31 30112025 234561 Lkt thread guide 1
32 30112026 253593 I 25 47 thread retainer 1
33 30127014 253517 i spring 1
34 301520009 |W09070-2 HERIEET screw 1
35 30112028 353506 ot 2k He g thread take-up 1
36 30112030 253515 T thread guide 1
37 30112033 253511 R it 2R thread guide 1
38 30112029 253514 MRtk thread guide 1
39 510005 4554 WEAT M3 X3 serew 1
40 30112031 253548 MR 2 4T thread guide 1
41 301516007 |5526 Je L NE R knob 1
42 30127016 211388 i@ spring 1
43 30112032 253547 VEE AR T 2R thread guide 1
44 301530011 |5387 B HELEET screw 1
45 20112033 137108 Je 2k H thread retainer 2
46 3011203200 TEE R 2B [thread guide 1

.




- L3 k

A3 ! _ o
A a

oy o

TR = /N
8 |
g
[y

DAV,

& ® AN\ Y
AT

_39_


jack01
3


+H.  FTENEERY (Cam assemblies assemblies)

FFg AIEG S ZHEMT 2 Description B
Ref. No Part No |Ref. Part. no Number
1 3011000800  [253608-91 FrE&MEe AT thread take-up 1
2 S10002 4514 24T M5X5 screw 2
3 30101020 210353 T T bracket 1
4 30102029 253525 TR shaft 1
5 30127017 240115 L spring 1
6 001009 303865 0% 4.5X1.8 o ring 2
7 H05002 200555 4k 5 collar 2
8 S10005 4554 B2ET M3X3 screw 3
9 30102030 253526 TEATFRTT shaft 1
10 30113017 253615 et £ e thread guide 1
11 S01001 7018 WEET MAX T screw 1
12 30112038 253527 WF stopper 1
13 30127018 253528 ok spring 1
14 301520010 7087 RFIBET screw 1
15 207511016 7023 24T M4 X 16 screw 2
16 30128023 210955A By washer 1
17 30101019 253612 FI G bracket 1
18 30112037 253614 T4 thread guide 1
19 W02002 201252 e 4 washer 1
20 02002 4325 24T M4 X 10 screw 1
21 30112036 253613 PUL thread support 1
22 30128019 204107 By washer 1
23 30112035 253611 S ZE bracket 1
24 20613008 210353 TR AT 2 thread guide 1
25 301511014 2921 It LR ARAET screw 1
26 30113014 253533A TG 4 thread guide 2
27 W01002 210585 E 2.5 washer 2
28 S01012 7031 B2ET M2.5X 4 screw 2
29 301530011 5387 VAR IRET screw 1
30 20112033 137108 INJES thread retainer 2
31 30127016 211388 A spring 1
32 301516007 5526 Je LR g R knob 1
33 S02001 7043 BRETM4 X 6 screw 2
34 30113016 253536 ik gk thread guide 1

_33_




_34-


jack01
3


EAR

TEHWE A (Lubricatrion assemblies)

e NEES S5 Bk Description o
Ref. No Part No |Ref. Part. no Number
1 30121012 255003 il oil pipe 1
2 30123010 240136 e felt 1
3 30126008 210766 BiET pin 1
4 S10002 4514 24T M5X5 screw 1
5 30123009 255021 L felt 1
6 3012101400  |255039 A pipe 1
7 30127019 200136 JE% latch 1
8 S01004 255005 B2ET M4X7.8  |screw 1
9 30121007 240143 HE tube 1
10 30121005 240144 WE tube 1
11 30121022 240135 D4X POJHE  |tube 1
12 30136002 255038 WE Rk joint 1
13 20129002 202199 WE R clamp 6
14 30112039 255006 Feh A oil guard 1
15 S01002 7017 24T M4X6.5  |[screw 3
16 3012101500  [255007-91 M I8 4 0il distributor 1
17 N01001 4821 WEEE M4 nut 1
18 30121022 240134 OAX DOJME  |tube 1
19 W01001 303448 HpE 4 ring 1
20 30121009 255010-91 W JH 0il distributor 1
21 20122033 #®, washer 6
22 30121021 240270 O5X OTJME  |tube 1
23 30136004 200136 XERME RS, |joint 1
24 30129006 202199 WERFE K |clamp 2
25 301530013 200152 T R ET joint screw 2
26 30136003 255035-91 A Sk pipe 1
27 301530012 255037 T IRET screw 1
28 30121021 205113A O5X OTJME  |tube 1
29 30136001 200136 hERECk joint 2
30 201530004 200152 Uil EA) joint screw 1

_35-






jack01
3


+-t.  JHEEEAE (011 pump assemblies)
Frs AIEG S S XA % Description i
Ref. No Part No Ref. Part. no Number
1 3012000100  |255040-91 AL 0il pump assy 1
2 30102031 255024 HERE shaft 1
3 30120004 255025 AR rotor 1
4 30120007 255026 fER rotor 1
5 30120005 255027 hEE rotor 2
6 30120008 255028 AR T cover 1
7 301520011 7105 MiiE A screw 2
8 S05006 7026 BRET M4 X 25 screw 2
9 30125003 255019 AR worm wheel 1
10 S10002 4514 AT M5X5 screw 2
11 S05004 4501 H2ET M5X 14 screw 2
12 301530014 oL R ET joint screw 1
13 30101023 255000 NSy 0il reservoir 1
14 301511015 5138B BT screw 1
15 20528014 202287A HpE) washer 1
16 S05007 4504 BRET M8X 20 screw 5
17 30122025 255001 THIAE % ] o ring 1
18 20136001 206233 JEIH AR filter element 1
19 301530016 210200 IBET bracket/filter element 1
20 001010 206431 0%YpE 38.7X%3.55 |o ring 1
21 300140 210201-SD JEAS 5 cover 1
22 S01003 7021 HEET M4 X 12 screw 3
23 30131004 9A3002 PRt filter seal 1

-37-




-38-


jack01
3


+ )\, TEWMEIEE M (Silicon oil delice assemblies)

e | AREE SHN 5 S5k Description A
Ref. No Part No Ref. Part. no Number
1 30101027 255013 MUEHA ) 2% needle cooler (lower) 1
2 S01015 7010 25T M3X5 screw 2
3 30123012 255014 AR felt 1
4 30126009 210766 i pin 1
5 30121021 240117 D5X OTHE tube 1
6 30127020 206115 R bracket 1
7 S01004 7019 HRET M4AXT.8 screw 1
8 20123021 202175 THER o0il wick 1
9 30129006 202199 WERE (K |clamp 2
10 30101026 255015 B ERT silicone o0il reservoir (lower) 1
11 30122026 255016 THEEh & cap 1
12 S01005 7020 HEET M4AX 10 screw 1
13 300141 207066-UD R (B4 |silicone oil reservoir (upper) 1
14 30112040 207067-UD fiki A as cap 1
15 P03008 206781 B 2X6 pin 2
16 30123011 207068 ik vl A felt 1
17 S01006 7009 B2ET M3X 4.5 screw 2
18 W01001 303448 E 4 washer 1

-39-




_40-


jack01
3


+. ZREEE (Thread apool assemblies)

e NEES S5 4B Description o
Ref. No Part No |Ref. Part. no Number
1 3013102700 2R B A thread assy 1
2 30102032 503-SA g 2 thread bar (loer) 1
3 30128024 509 g washer 2
4 30101028 505SA K4z bracket (3-spool) 1
5 30101029 505SA s 2R bracket (3-spool) 1
6 20131006 380A 5Ee spool pin 5
7 W02002 201252 i 4 washer 5
8 30101030 527-SA Kot 2k 4 bracket (3-spool) 1
9 20631025 381-SA AT spool tray 5
10 20631024 507 FEAL T cushon 5
11 20131008 382-SA Lt Es spool retaining fin 5
12 02004 7102 H2ET M6X 34 screw 2
13 W01003 512 i 6 washer 2
14 S04001 4022 25T M6X 10 screw 2
15 30102034 502-SA ol e thread bar (upper) 1
16 30129005 504-SA BES R [ joint 1
17 $04002 4021 24T M5X 16 screw 4
18 N01004 4805 BREE M5 nut 4
19 30111008 383-SA B bracket 1
20 30113018 384 SekiE thread guide bar 1
21 S04003 4014 HEET M4 X 25 screw 1
22 30101031 527ASA RN RS bracket 1
23 20631017 233-SA [t 72 holder 1
24 S04004 4012 H2ET M4 X 15 screw 3
25 N01005 4803 WEEE M4 nut 9
26 20131036 293A PURA RS thread guide bar (5-spool) 1
27 20631019 293B o2 thread guide bar (6-spool) 1
28 30103045 506 HekE thread guide 5
29 30122027 386 P rid cap 1
30 N01026 5476 BARE MI8X 1.5 |screw 1

_41-




SEWIBE ORAEBHEN D

machine table mechanism (put in accessory)

_49_


jack01
3


—+. HEEHEIF (0] plate assemblies)

F= wE T sEZFT % TR 8=
Eef. o Fart No Ref. Part. no Number
1 3010103200 9048 FZAEWEET ( —F) |[screw(set) 1

2 20131027 206336 EEE FuRE it

3 20131028 4512 HARAA AT |bolt 4
4 20131029 206337 FAE washer 8
5 20131030 205764 RhiEE rubber cushion 4
6 50122031 205467 it 2 2 ] spacer 4
i 20131056 272 M7 FE (Bmm? [allen key driver/Bmm 1
8 400247 259000 HEIER rest board 2
9 301530018 7093 25T screw 4
10 30122029 206338 TH B LA B rubber cushion 4
11 30112041 206329 FESFHMR treadle chain guide 2
LB o o L I N 5
13 20131029 208337 FAE washer 8

AT



virgil
备注
2,3颠倒


_44-


jack01
3


—_— ~

TN RIS R FPar ts

e | aEfS ZxEA 5 L Description B
Ref.No | Part No [ Ref. Part. no Number
1 30102065 T2k 565 shaft 1
2 H03004 4R 12 ring 1
3 B04017 & 60017 bracket 2
4 HO1011 ik 28 ring 2
5 30125004 MR ES small gearl 1
6 30125005 INFE 2 small gear2 1
7 S10003 B25] M6X0. 75X 5 |screw 4
8 30135005 NELG small timing belt 1
9 30125006 TR A lower gear 1
10 $12005 BEE] screw 2
11 30102066 T crankshaft 1
12 30103075 MEFEIAGAMIME |recycle sleeve (right) 1
13 30103076 MEEEEEIE |recycle sleeve (left) 1
14 S10014 B2ET M54 screw 4
15 BO6004 HhiA 6801RS bracket 1
16 20108002 4kl washer 1
17 201815003 4 R ET screw 2
18 30103071 T2k EC 2 thread takeup 1
19 S10002 24T M5X5 screw 2
20 30122100 HES) plug 1
21 30112070 T2 58 3 bracket 1
22 L02001 1257 M4 X8 screw 1
23 S01004 WRET MAXT.8 screw |
24 301520020 BRET screw 1
25 w03007 s washer 1
26 w01002 Eradicl washer 1
27 207511020 WRET M3 X4 screw 4
28 30727006 SUES7%- flat spring 1
29 30112087 5E (AR bracket 1
30 30112069 ST bracket 1
31 30112085 146 thread guide 1
32 30313019 ek ) thread guide (left) 1
33 30313020 HeE R R thread guide (right) 1
34 001026 Ol o ring 2

_45_




| HAEREEA

_46-


jack01
3


— —

03, 08% A4 (03, 08 specific parts)

R N T .,
Ref.No | Part No | Ref. Part. no Number
1 301511024 UL FRIRE] |screw 2
2 W01001 B4 washer 2
3 30112065 g3 SERT | fabric guide 1
4 30112066 R P2 fabric guide 1
5 30109020 AR AL fabric guide 1
6 S01036 W2ET M3X3 screw 2
7 30109021 A3 fabric guide 1
8 W01009 £l b) washer 2
9 30112064 i P2 bracket 1
10 S01011 24T M5X10  |screw 2

_47-




8568-01D




—+=,

01D % H#4 (01D specific parts)

7

; AR 251 A Description A
Ref. No Part No |Ref. Part. no Number
1 30112151 EEH A e 4 [thread guide 1
2 30113052 BT ik £ )4 holder 1
3 30113056 RS i s thread guide 4
4 S10001 AT M3 X4 screw 4
5 30113053 it 2k thread take-up 1
6 30113054 PO R ek 2 thread guide 1
7 30113057 HFE thread guide 1
8 30134020 Bk needle holder 1
9 301517050 PRAET M3X3 screw 4
10 3011304200 A1 tension control mechanism 1
11 30113051 OS] bracket i
12 30112150 It 2 1 b thread releaser 1
13 3011300600 PZA1F (51) | tension spring assy 3
14 3011300500 WA () [tension spring assy 1
15 3011300400 VAL 411 (59) [tension spring assy 1
16 30113007 ALidZM | |thread guide 6
17 30113008 ALidZeM 11 | thread guide 6
18 30113041 AT spacer 6
19 30127010 R spring 1
20 301530009 P BIRET  |screw 1

_49-




8568-02C,02G, 02H




—+P.  02%HEE (02 specific parts)

P NEE ZEMNS 2 Description gy
Ref. No Part No Ref. Part. no Number
1 300202 250033-SD MR GHM  |front cover 1
2 301520002 250013 A S 4% 5 FRIBAT [screw 1
3 301520003 250014 HI S 4% 5 BRIRAT |screw 1
4 30128002 201191 S E B spring 2
5 S10002 WBAT M5X5 screw 2
6 300130 250050-SD R4 G4 |front cover (small) 1
7 S01011 7028 25T M5X 10 |screw 2
8 30112061 206601A ERR fabric guard 1
9 30112088 HERLHR fabric guard 1
10 S01065 7079 25T M5X6 screw 4
11 30112060 206439 FIEASEE] e auxiliary plate/front cover 1
12 W01004 204585 HES washer 1
13 3011206800 TSk A bracket assy 1
14 30109019 201913 ek [ E AR bracket 1
15 301511021 5113 BE4T screw 2
16 102009 M2 M6X10  |bolt 1
17 30112062 201914 TSk 58 bracket 1
18 30112063 206460 o Sk AR washer 1
19 S01011 7028 I2AT M5X 10 screw 2
20 3010401100  |252007-92 RS A looper holder assy 1
21 S01002 B2E] M4X6.5 |screw 1
22 S05004 25T M5X 14 screw 1
23 W02001 303067 g5 washer 1
24 30111019 247-SA R tape disc 1
25 30128029 270 TR washer 1
26 30103060 253 R B tape disc bar 1
27 30103061 250 TR ™ tape disc bar 1
28 S09002 1448 24 M6 X6 bolt 1
29 30101049 251-SA FRAL R bracket 1
30 301530020 4913 N screw 3
31 N01001 HEFEM4 nut 4
32 30102048 253 b e b tape disc bar 4
33 30101050 254 e holder 2
34 S04004 MEEE MAX 15 |nut 4
35 30113023 255 L=y L2 guider post bar 1
36 30111020 256-SA i TG bracket 1
37 30101063 250012 TR G bracket 1
38 3011101800 A tape assy 1

_51_




8568-05

AR AN THIEB
COVER CRANKSHAFT DRIVE MECHANISM

8568-055,05T %4l
Fxocpt B568-05S 05T\



jack01
3


—+fi. 05LHIEH (05 specific parts)

Frs AIEG S S XA 8k Description i
Ref. No Part No Ref. Part. no Number
1 300471 250052 JeBEE i bed cover 1
2 300203 250035A )25 side cover assy 1
3 301520004 56 & B AET | screw 1
4 301520005 BIIRET pin 1
5 30128002 201191 T spring 2
6 510001 B2ETM3 X 4 screw 2
7 300142 250024 FIERE e front cover assy 1
8 301520002 250013 AU R4 £ FEIRAT | screw 1
9 301520003 250014 A R4 5 PRIRAT |pin 1
10 30128002 201191 I spring 2
11 S10006 4539 24T M5X6 screw 2
12 30122015 (A cushon 1
13 30112045 250025-ME [IEELT font cover (small) 1
14 S01001 7018 B2ET MAXT screw 4
15 30112046 250026 JE R bracket 1
16 S01011 7028 IRET M5X 10 screw 1
17 30102036 250027 [IESL®ii shaft 1
18 30126010 306920 AT pin 1
19 $10002 4514 BRET M5X5 screw 1
20 30112047 250028 FR stopper 1
21 3012400300 HESEI bushing 1
22 30127024 202304 P spring 1
23 30122030 250066 iifea plug 1
24 30112044 255517 TR fabric guide 1
25 301511020 7074 BT screw 2
26 W01004 204585 HJE5 washer 2
27 400068 250501-91 ki crankshaft assy 1
28 30103003 250504 [IEES bushing 1
29 $10006 4539 IRET M5X6 screw 2
30 30109002 250534 IRiRRES balance weight 1
31 S01009 W2ET M3X7.5 screw 2
32 001001 0% 15%2.65 |0 ring 1

-53-




-

FEL BT
NEEDLE GUARD MECHANISM

8568-02D/FT141 T
8568-05/FT140 /@_7)

AR

Put in accessory

_54-


jack01
3


47N, 02D, 05% FHAB(F (02D, 05 specific parts)

7 TJ-_ ~Afs SEHE 2 Description e
Ref. No Part No Ref. Part. no Number
1 30117002 3575518 Ja e needle guard(rear) 1
2 30104709 251505-92 FEFLZEYIE [lever assy 1
3 S05003 4500 24T M5X10  [bolt 1
4 W02001 303067 I fEl5 washer 1
5 S01002 7017 H24T M4X6.5 |screw 1
6 30102037 251503 Ak il shaft 1
7 W01021 ) washer 1
8 H05013 202522 46 ring 1
9 30106003 251504 X3 lever 1
10 S10002 4514 BRET M5X5 screw 1
11 30101036 251500-91 ol s bracket 1
12 301511016 7081 HRET screw 1
13 501004 7019 24T MAX7.8 |screw 3
14 30117003 A ey needle guard(front) 1
15 501012 BE4T M2.5X4  |screw 1
16 30111013 306473-UA EEEEE waste chute top(C) 1
17 301530020 4905 ARIRET screw 7
18 30112048 306474A FER bracket 1
19 30103046 A5 bushing 1
20 3011101400 HEREHE a4 [waste chute assy 1
21 30111014 205468-UA Hi g £ s waste chute top(A) 1
22 30111015 205469-UA Hetefay waste chute top(B) 1
23 30128036 HOr washer 1
24 501005 7020 B25T M4X10  |screw 4

-55-






jack01
3


—+-+. 02D, 05% FH#44 (02D, 05 specific parts)
=2 AwMES x5 P Description A§
Ref. No Part No Ref. Part. no Number
1 30110009 255500 IR eccentric assy 1
2 S10006 4539 WZET M5 X6 screw 2
3 400062 EFFAE eccentric assy 1
4 S01008 24T M3.5X13 screw 4
5 S01010 IZAT M4 X8 screw 1
6 30104007 B AR crank 1
7 301512001 W2ET screw 2
8 30126003 i A pin 1
9 400063 LR B EAT connection assy 1
10 S01008 24T M3.5X13 screw 2
11 30102038 255502 it Ay shaft 1
12 30128008 240102 FRaEL k] washer 1
13 H05001 15 10 ring 1
14 30209009 ZEB R ball 1
15 20523005 S o0il wick 1
16 30123001 FH felt 3
17 30122019 hE o0il seal 1
18 30104028 255503 $55h v lever assy 1
19 S05004 BRAT M5 X 14 screw 1
20 30112049 255504 EEL latch 1
21 S01006 7009 B25T M3 X4. 5 screw 4
22 30123015 ek 0il wick 2
23 30102039 255505 55 shaft 1
24 30123008 FH felt 3
25 30101040 JJ B bracket assy 1
26 $12002 AT M3 X4 screw 1
27 3010104000 JI R LA bracket assy 1
28 30103085 TR needle bearing 2
29 30102040 255508-2 2L shaft 1
30 S05019 $2AT M6 16. 3 screw 2
31 30127022 306105 P spring 1
32 30108006 192024 el ring 1
33 209514008 W00024-1 24T screw 1
34 H05013 202522 =] icl ring 1
35 30128026 207045 Hopy washer 1
36 30101037 255507-91 EsWAE upper knife holder 1
37 $12003 4547 25T M6 X 0. 75X 5 screw 1
38 30119001 306394 7] upper knife 1
39 301511017 5109 b T e AT screw 1
40 30101039 255509 2L lower knife holder 1
41 301511025 7036 PPt M IRAT screw 1
42 20619004 204161 ~7] lower knife 1
43 30101038 255510 I2EELT lower knife clamp 1
44 S01011 7028 24T M5 X 10 screw 1
45 301530021 255513 ATIRET screw 1
46 30112051 2565511 E=lal guide 1
47 30101040 255506 I bracket assy 1
48 30112050 255515 B3k FAR chip guard 1
49 30101037 iyt upper knife holder 1
50 3010105700 JIEAZA A bracket assy 1

-57-




8568-05,07 (LR10) !_ @
b o

(6
—®
O
7

15

_58-



jack01
3


—+)\. 05. 07E% M4 (05, 07 specific parts)

JP5 AIEG S S XA 8 Description i
Ref. No Part No Ref. Part. no Number
1 3010204100  [306469A9S AL reel stand assy 1
2 30103047 306468-SA SCRESE bracket 1
3 30102042 306466-SA TR rod 1
4 N01026 B25E M18X 1.5 [nut 1
5 30111008 383-SA PR bracket 1
6 S04003 I24ET M4AX25 screw 1
7 N01005 IR M4 nut 4
8 S04004 MEET M4AX15 screw 3
9 30122027 386 I rod cap 1
10 30102043 306464 R E A shaft 1
11 30103048 306463 Ll collar 2
12 S01068 BRET M4 X8 screw 2
13 30103064 306462 HhHEL reel guide 2
14 30111009 233-SA [¥i] 5 bracket 1
15 30113020 306467 i rod 1
16 301530022 4913 ARIRE] screw 3

-59-




8568-05,07/MD230



jack01
3


—+Jfu. 05, 07EHEHERMH (05, 07 specific parts)

FFg ACIEL S SN i Description Yg-:4
Ref. No Part No [Ref. Part. no Number
1 P03008 206781 B 2X6 pin 2

30103049 256000 JeL Al shaft 1
4 30103050 256043-91 OB eccentric assy 1
5 3010501900  [256007 FRIERT LA connection assy 1
6 S04005 #2457 M4X15.5 screw 2
7 S10002 4514 HRET M5X5 screw 3
8 30103051 e ball stud 1
9 30103052 306238 HAE bushing
10 B07014 7k 10X 13X 13 |needle bearing 1
12 30112052 256009 WTREr indicator 1
13 30128027 204023 ErliEl washer 1
14 301520012 256008 W TTIRET pin 1
15 301516009 256048 WETL AR B) nut 1
16 30101041 256010 T crank 1
17 301530023 256041 KohggT screw 1
18 30112053 256042 3¢ JE set plate 1
19 S01006 7009 25T M3X4.5 screw 2
20 301511019 7083 VAT HEETARE] | screw 6
21 3010305300 B clutch assy 1
22 3010104200  [256012 P clutch 2
23 30126011 306500 % pin 6
24 30112054 306243 REEL guide assy 6
25 30127023 240114A i spring 12
26 30103053 256046 LRSS sleeve 1
27 S10029 4547 B2%T M6X0. 75X 5 [screw 3
28 30103054 HAE bushing 1
29 30101043 256011 1EFNR stopper plate 1
30 B04006 A& (60/282) bearing 1
31 30126012 306568 AT pin 1
32 W01001 4 washer 2
33 W01001 HPE 4 washer 1
34 201511016 HEAET screw 1
35 3011101600  [250067-UB e md cover assy 1
36 30111016 4K md cover 1
37 30111017 PR cover 1
38 S01005 7020 I2ET M4X 10 screw 2
39 30137006 TR sticker 1

-61-




8568-05,07/MD230



jack01
3


=1

05. 074 &4 (05, 07 specific parts)

F5 | ARMS | BEEE o Description o
Ref. No Part No [Ref. Part. no Number
1 300144 A SR e bracket assy 1
2 30103055 B bushing 2
5 300143 S S bracket 1
6 505019 UEET M6X16.3 |screw 4
7 3010305700 TS A roller assy 1
8 $10005 WRET M3X3 screw 6
9 30103059 BRIl rooler 1
10 30102045 e B shaft 1
11 30109018 255502 ez bracket 2
12 $10002 240102 IRET M5X5 screw 4
13 30102046 ety Kl shaft 1
14 W01003 HIE6 washer 2
15 30112059 T4 lever 1
16 S01015 WRET M3X5 screw 2
17 301830027 TR screw 1
18 301516011 255503 TR nut 1
19 30127024 P spring 1
20 30126013 255504 Al shaft 1
21 H05002 7009 i[85 ring 1
22 30112055 JE AR guide 1
23 30113022 255505 SR 4 lace guide 1
24 501002 BEET MAX6.5  [screw 2
25 301516010 IDAZEETEN guide 2
26 301511018 WRET screw 2
27 501004 EET MAXT.8  |screw 2
28 30128028 0o 24 stopper 1
29 501004 255508-2 W24 MAXT7.8  |screw 2
30 3011205600 S G bracket assy 1
31 30128020 306105 )7 spring 1
32 S05048 192024 IEET MAX 10 screw 1
33 N01001 W00024-1 ERE M4 nut 1
34 30105017 202522 e T lace guide 1
35 W01004 207045 s washer 2
36 30105018 255507-91 Je A 11 lace guide 1
37 301530025 4547 GIRET screw 2
39 30112083 5109 2R B thread take-up guard 1
40 30112084 255509 THapiy finger guard 1
41 501001 7036 JBET MAX T screw 3
42 01001 204161 e 4 washer 3
43 30112058 255510 Felr IR bracket 1
45 30103044 255513 JE s Al shaft 1
46 30128008 255511 R washer 1
47 105001 255506 410 ring 1
48 301511020 255515 S R E] screw 2
49 30113021 iy 14 lace guide 1
50 30112058 Felr IR bracket 1

-63-




8568-21,22

e
LOOPER MECHANISM

%

@.9

W562-21
. J
AR B T
FEED MECHANISM LUBRICATION MECHANISM

8568-21

Q

8568-22

8568-21

—64-



21. 22 i (21, 22 specific parts)

JP5 AIEG S S XA 0 Description i
Ref. No Part No Ref. Part. no Number
1 30102051 252004A FRHN shaft 1
2 30122008 s o0il seal 1
3 30104012 T looper holder assy 1
4 S01004 BRAT M4XT7.8 [screw 1
5 S05004 BRET M5X 14 screw 1
6 W02001 P55 washer 1
7 3010401500 FHHEELEN  |erank 1
8 S01012 BRAT M2.5X4  |[screw 1
9 301530004 7080 W AR IRET screw 1
10 30121012 i 0il pipe 1

-65-




8568 Series H}ifh

BHFIAE
NEEDLE BAR,NEEDLE MECHANISM

[ W8568-21 Wes68-22



jack01
3


=+ =, LTI (specific parts)
= IN ] BH A - =
Rle_‘];. R'o ijarjtﬁ_\lz Ref. Pfr{j Jno i Description Numir
1 30112068 ML I 2R AR thread guide 1
2 3011203200 el fLid 41 F| thread guide 1
3 20112033 Iy tension dist 2
4 30127015 T spring 1
5 301830011 A R T screw 1
6 XXXXXX mEE spreader 1
7 30104022 MR 42 lever assy 1
8 30112033 W /Jh ik 28 thread takeup I
9 30109023 PRk [H e B thread guide 1
10 30116023 JEyiil presser foot assy 1
11 30134011 By needle holder 1
12 30128035 B ISk thread guide 1
13 30115026 FH thread plate 1
14 30114016 EAAF main feed dog l
15 30114017 e differential feed dog 1
16 30104041 TEAR looper holder 1
17 30117017 A5 lower looper (front) 1
18 30117018 Jri FEE lower looper (back) 1
19 30117007 e IR lever assy 1
20 30109024 JEEY needle guard 1
21 30113034 ek thread guide 1
22 30113035 ek CpTaD thread guide 1
23 30113014 AES T S uRa thread guide 1
24 30113014 FTER IR T4k thread guide 1
25 30104048 JUES L thread guide 1

-67-




-68-


jack01
3


=+=. MMEME (Accessories assemblies)

FFe | Anfts ZEMT 3R Description o
Ref.No | Part No | Ref. Part. no Number
1 20131037 LEAON) 0il container 1
2 20131038 fikiaz oiler 1
3 20131039 =R oil funnel 1
4 20131038 e A container silicone 1
5 20131051 BT tweezers 1
6 30131007 W SFART (1. 5mm) allen key driver/l.5mm 1
7 20131046 WZSHAIRT (2mm) allen key driver/2mm 1
8 30131010 WSAIRT (3mm) allen key driver/3mm 1
9 30131012 W SARTF (4mm) allen key driver/4mm 1
10 20131047 WSHAART (5mm) allen key driver/5mm 1
11 20131056 WS FART (6mm) allen key driver/6mm 1
12 30131009 WS FART (8mm) allen key driver/8mm 1
14 10131003 12227] () screwdriver (medium) 1
15 10131004 W2 T (/) screwdriver (small) 1
16 20131044 MAAIT (1. 5mmEAR) |allen key driver driver/l.5mm 1
17 30131018 2% chain 1
18 10131005 Hk = dust cover 1
19 30117001 HUE needle 4
20 20136001 JEV A filter element 1
21 30131005 #F (6mm-7mm) wrench/ (6mm—7mm) 1
22 30131006 #®F (8mm—10mm) wrench/ (8mm—10mm) 1
24 30135004 2 leather belt 1
25 S10005 HEET M3X3 screw 3

-69-




90097 108 LO0ETT0E Z00¥0 108 pge
0060041 10€ COOFT 108 1108 . —
S TSa— 0091108 90021108 L0OFE 108 geg
8O0VT 10 BO0VT10E LOOVELOE Be
: . = HHTO-MB9CE
€00LTT0E 20041108 12081108 197 ]
ENOFTIOE 1108 HET0-89S8
02081108 yer
" " g O0BO0LTIOE
(#1T) TOOLTTOE /1091108 Z10¢6T 108 81z
OTOVTT0E ET0VIT00
1091108 01081108 B00¥E108 0vzZ
00FT091108 £OOCTTOE Z00LETOE PO8
00600L1 108 00L00FT 108
(#51) 11041706 0081091108 Z00ST 108 TOOPETOE 9g¢
81091106 TTOPTT08 Z10FT 108 S10CTT0E LOOVETOE 816
HOTO0-MEB9CH
SO0LITOE Z00L1 108 ¥92 . ]
00200F1 108 HD10-89¢8
9eg
5 , 0060041108
(#T1)TOOLTTOE 60091108 600G TTOE S00VET08 817
T1OFT 108 ZIOFTT08
07081108 91081108 900FET0E 0vz
¥v3y LNOYJ 1004 904 200 3Ivid ¥3AIOH | 0348/
FHam | Eavnds auvn® 31a33N H3dOOT | y3ssawd | 0334440 | o3ANIVW | 31a3aN FigaaN | 3D | 54,0 anHoww
1376 135 (X)) ﬁ (BE)- ik 11 & ki 31 AT 3] 1 e 434 i 16
(1) ISI'T SI¥Yd 39NY9 ()% HEBED

_70-


jack01
3


: £Z09TTOR 9Z05TT0E T10FET108 i
m*ow_qom LTOVTI0E 9T0PTI 108 =
(#P1) [TOLLI0E PIOLITOE 9cg
S00LT10E 2060108 :
8pe
(#11) 100L110E oz
(Br1) 1 SOOLITOE ZOOLTTOR OLTTO08
geg
L1091 T0E 11061108 COOPET0E pag —
(#11) TOOLTLOE | CO0LITOE Z00L1108 g bl oo
LONATT0E 800CT 10 EOOPETOE yeg gH17°89¢8
D0ET09TT0E cpeT 108 ZOOVETOE pog
00600L110F DOLOORTTOE
{108 00£1091T0€ FOOCTTON T00FETOE
B1001T0¢ TTOFITOE Z10FT 106 ETOGTT0E LO0PETOE 8pe
o DVR0-MBICR
G00LTT0E Z00L1 108 797 g
00L00F 1108 DVE0-8958
9eg
(BL1)100LTI0E 0N6OOLITOE .
BO0ST 106 B00STIDE RO0FETOS 8]VE
[TOF1L08 Z10¥1106
07091106 9108110 900PEI0E 0¥2
FO08T 108 £008110€ ZOOFET0E Fog Xy
SO0LTT Z00LTI08 021108 00L00K 1108 SOLUELEoRS
20091108 ZODST108 TO0FETOE g6¢ dDL0-R968
FO0OT T LO0ET 08 ZOOVETOE og ARG
(#IDL00L110g|  cooLIToE 20041108 BOOLTTOE £00FL10E G
£009110¢ FOOCT LOE T00VE£106 geg €050-8958
00FTO91T0E £00STIOE Z00VET0E bog
00600LTTOR 00L00F T 108
> > 200€1108 OVET0E 988
(#F1) TTOLTTO8 DOETOSTTOE 200€TT08 T00VET0E 96
H109TT0E TTOFIT0E ATV TT0E c10e1108 LO0FE108 8re
GOOLTTOR ZODLTIOE voz HAE0-MBISE
00L00F 1108 ad£0-8958
9¢z
) 006002110
(RLT) TOOLTTOE 60091108 BO0STT0E 800PETOE 8K
110FTT08 Z10¥110% :
07091108 91081108 900FE 108 0¥z
Hv3y iNoud 1004 904 D04 avd H3IAIOH | | '03ds/
TN | APavRids QuvnS NaIaN s Y3SSIUd | 03343410 | OIIANIVW | T1aI3N ;iaaan | TPV | a4 anHowK
REALC] EE (Ut (B4 1 FHESe | R i BET HEE T4

L </ ¢

(¢) LSTT SL¥vd 490vD

(@)

H S B EE

_71-


jack01
3


rein AR dELC S QB/T2044-2010
Standard code of the products: QB/T2044-2010

PN

JACK SEWING MACHINE
|  HTTP://WWW.CHINAJACK.COM |

i LR 752 4% 2NINAR fn /AR 22 6l

ZHEJIANG NEW JACK SEWING MACHINE CO.,LTD.

@ A FEHitk(Address of Company):

AMTHIIENGHEEISS

No. 15 Rd Airport South, Jiaojiang District Taizhou City, Zhejiang, P.R.C
@ EFHMEHEER(Domestic Trade Department):

HiE(TEL): 0086-576-88177788 88177789

f£H(FAX): 0086-576-88177758
@® [E & &(International Trade Department):

H1E(TEL): 0086-576-88177782 88177774

£ H(FAX): 0086-576-88177787

® F {4 (Spare Part Department) :
BiE(TEL): 0086-576-88177798 88177785
£ H(FAX): 0086-576-88177775

@ % FHEFIRS BiE(Aftersale Service TEL): 4008876858
http://www.chinajack.com
@ FHOAEN, BFATEE, ML,

You will be not informed if the file has been revised. Please set sample as standard.

® 20139




	开头语.pdf
	目录 拷贝.jpg
	为了安全.eps.jpg
	1页-台板 拷贝.jpg
	2.jpg
	3 拷贝.jpg
	3-2.tif
	4.jpg
	5.jpg
	6.jpg
	7.jpg
	8.jpg
	9.jpg
	10.jpg
	11.jpg
	12.jpg
	13.jpg
	14.jpg
	15.jpg
	16 拷贝.jpg
	17页-套筒部件 拷贝.jpg
	18.pdf
	19页-1部件 拷贝.jpg
	20.pdf
	21页-2部件 拷贝.jpg
	22.pdf
	23页-3部件 拷贝.jpg
	24.pdf
	25页-4部件 拷贝.jpg
	26.pdf
	27页-5部件 拷贝.jpg
	28.pdf
	29页-6部件 拷贝.jpg
	30.pdf
	31页-7部件 拷贝.jpg
	32.pdf
	33页-8部件 拷贝.jpg
	34.pdf
	35页-9部件 拷贝.jpg
	36.pdf
	37页-10部件 拷贝.jpg
	38.pdf
	39页-11部件 拷贝.jpg
	40.pdf
	41页-12部件 拷贝.jpg
	42.pdf
	43页-13部件 拷贝.jpg
	44.pdf
	45页-14部件 拷贝.jpg
	46.pdf
	47页-15部件.jpg
	48.pdf
	49页-16部件 拷贝.jpg
	50.pdf
	51页-17部件 拷贝.jpg
	52.pdf
	53页-18部件 拷贝.jpg
	54.pdf
	55页-19部件 拷贝.jpg
	56.pdf
	57页-20部件 拷贝.jpg
	58.pdf
	59页-21部件.jpg
	60.pdf
	61页-22部件 拷贝.jpg
	62.pdf
	61页-表格 拷贝.jpg
	62页-表格 拷贝.jpg
	
	1
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	2
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	3
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	4
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	5
	8669-28.pdf
	Sheet1

	8669-29.pdf
	Sheet1

	29.pdf
	Sheet1

	8669.pdf
	Sheet1



